
775

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODEL 775 G

2726

FIGURE 'I 
- 

HOMELITE RECOIL STARTER PARTS

)
2B

,-a

*

22 zt 20 19

No.
Required

lnder
No.

No,
Required

v

-/

v

lndcx
No.

P6rl
No.

Port
No. De.(ription Der<ription

I

2 22 57065

23 72295-A
21 56896

'A-57885

25 .57797

26 .71597

27 .71596

28 *71595

29 84055

30 83019

31 8l I l0
32 90576

33 A-55998

'A-55999
31 56197

35 80579

36 71603
37 zrs88

I ncludes

PIN-spirol ...........
SCREW-hub ....,.......

CUP-seo1in9 ............

RATCHEI & BEARING

lncludes

RATCHET

SEAL-gorlock......
BEARING-needle
FEt T .............. ......

7 58361

I 80577

I 83071

t0 80173
ll 58517

12 55898

13 55937
14 55652
15 A-52883

16 57792
16A 73525
17 30355-l
l8 Tt22l
19 57796

20 80464
2t A-5&O47

80560

56968

57029

328r4
56967-2
8051 3

SCREW-8-32 x 12 .........
CAP<ylinder shield,......
DECAL-"Homelile" .......

A-57694.4 TAN HOUSING

I nrluder

STUD-luel tonk

I
I

I

I
I
I

I

I
3

3

I
'|

I

2

I

I

I

3

2

I

3

I

I

I
I

3

I
5

6 I

2

2
'|

i
I

I
,l

I

SCREW-8-32 x /6 pon hd. .......
WASHER-lock. Yt .....................

SCREW-Y.-20 x s/t .................,.

WASHER-fl ot oluminum 1/tt ......................

WASHER-lock rfu ......... ..........

NUT-hex 7/tc-20 ...............

SCREW-10-32 x el6 (rhrough brocker) ......

SCREEN-oir
Includes

BRACKET-w/55363.A bushing
SPRING-recoil
SCREW-i0-32 x rl pon hd. ......................

COVER-spring housing ............

I

I

6

I

SHIM-plostic qs req'd

PUttEY .........".. I

WASHER-#6 lock .....

SCREV/_6-32 x 3/1 fit.

I
I
ICOYER-pulley

INSERT-grip w/cover
ROPE-nylon
GRiP-storling
WASHER-thrust ...............,.......
BAI.L DRIVE

lncludes

PTATE-bolt drive ................

WASHER-formicq ..................

BALL-steel
38

39

40

41

55597-2

83004

80475

AA-73231-1

hd. ......

'Assenble lo rcreen with 85073 rivef.

Alutays lurnisb sau mod.el and serial nun ber utben orderirg pdrrs.

Y/

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODEL 775 G

I \--'1,€_rru

l

l

\-

\l

@
^\>10\\
-/ \7- \ >6n> -/&-'v
u

:
-25

*':h t7

34''-t .G

FIGURE 2 - 
IGNITION AND GOVERNOR PARTS

38

v

v

lndex
No.

No.
lequired.

I ndex
No.

Arr.6ble Cov€.n0. Rod ond
Sp.rn9.s Sho*n

Pqrt
No.

Port
No. Des.ripiion Desc.iption

No.
Required

1 57579 -A
2 57560
3 60929
4 55235-A
5 A-55373-A
6 A-57716

84066
t0 55943
I I 58035
12 80575
13 75078
14 A-57697

15 561 34
l6 -57533t7 57719

I8 57741'r9 55980
20 80576
21 56292-A
22 55161
23 55962
24 80598
25 55986-4
26 83046
27 80595
28 80660
29 5s987
30 57750
3l A-58165

BOX-breoker w/core .........
CLA/r{P-dust coyer ...............
SCREW-10-32 x )t6, pon hd

WASHER-seoling .................
CLAMP-outer ..-....:...............
CTAMP-inner
SCREW-6-32 x lir flot hd.
COI[ (wilh terminols) .....
WASHER-#lO lock ..... ........................ 3

I
I
5
I
I
I
2

I

I
I
I

-..;.. I
I
I
1

fERMINAL {sporky) ............
SWITCH (on-off1-n,orn, on odoPler

lncludes

55879 PLATE on-off)
A,-57734 IEAD-ground (with sleeve,ierminols,

7
8

9

grommei & cover)

A-58222 GOVERNOR ,,. ,,,, ,.

SPRING
SCREW-8-32 x fa Pan hd. . .. . .

KEY-rotor
BACKPLATE

I ncludes
S EAL-go rlock
BEARING-needle .....................

CLA/'lP-ground leod ..................

MAGNETO ROTOR REMOVER ASSEMBTY

REMOVER - 
threoded spider ......'..... . .

BODY-ossembling fixlure ...

SLEEYE (Ior gorto.f r"otl........
ADAPTER-beoring ossembling
JACKSCREW ASSEMBLY,,,..,,,.,
PTATE-shoft oligning ...........
GARI.OCK SEAt ASSEMBI.Y .,,

332
133
I34

35
136
137
r38

*SPECIAL TOOLS
Combinotion Wrench f22808 supplied wilh sow

23391 -l
23267
22828
22726
27126
A-23809

23228

'Whcn ordcrcd onlY.

55984 WICK-Felt
55983 WASHER-terminql ................................
57733 TAB-ground lerminol
55982 NUT-lerminol
57749 SCREW GROUP-Point fostening ..........

55978-2 GASKET-dustcoYer................
55979 COVER-dust

SCREW-10-24 x t/2 fi|. hd. I
SCREW*10-?4 x /6 fi|. hd. 2

CONDENSER (with terninol) I
SCREW GROUP<ondenser foslening ...-.. I

POINTS (setFwith Pivot Post .................... I
I ncludes

ASSEMBLY TOO[-needle beoring .........".
ANVI!-sprocket shofl ossembly ..............
PIIERS-for Tru-orc ring (piston) ...'...'........
PU ERS-f or Tru-orc ring (sprockel! ............

WRENCH-socket 3crew (conn. rodl ...'......

NEEDLE BEARING TOOL (conn. rod) .. .....

PLUG-beoring ossembly

lncludes
WASHER-governor qrm burr
ARM-governor

I
I

.l

AA,-22560
A-23696
23136
23232
22820-1
A-23137
228't ?-1
23233

3

'. r,:;-,;::;/
r. - ---. \\':===.=-:/-- \= : :-_:

\-,

Alual's f untislt sau tDodel a.ild serial naruber uben ord.ering parts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 775 G

FIGURE 3_FUEL TANK

)

\?,

Porl
No.

lndcx Po.t
No. No. Dercri pti on

No.
Rcquired

lndcx
No.

No.
Required

v

v

!l

D6r(riplion

A-57696-A

57994

8t 163

57900

COVER<ir filter
lncluder

SCREW<op ..

17 25527

I 8 59022
r 9 55107

20 AA.55167

2t 59293

22 4.52834-8

?3 71388
21 72971-2

25 57659

26 57618

27 80572

28 8084r

29 58t69
30 55680

31 57652

32 55805

33 57996

31 57991

35 57993

35 A-59251

37 s9253

38 57289-1

39 59348
40 84020

I

I

I

BALt-check
SPRING-check volve

I

I

I

I

I

I

I

I

I

I

2

2

1

I

I

I
,|

I

I

l

3

4

7

8

9

58036 ELE/vIENT-oir fi1ter..................
A-57692 fUET TANK

55400 DECA[-"Homelite"(fueltonk)................
A-56907 CAP-fuel

lncludes

56865 VATVE-relief
56335 GASKET

8l ll4 NUT-flex-lock, Yt-28 ................

A-56580 CAP+i1fi1ier.................

H[Jf-3679s retoining (not rhown]
DECAL-HOMELlTE Storter

I n cl udes

GASKET

I

I

I

I

CAP-oil supply line ..

SPRING-plunger ......

PIUNGER-oil
includes

"O" Ring

GASKET-oir elbow .........".....

GASKET<dopter .............,.......

ADAPTER-oir fi lter ..................
SCREW_10-32 x s/s pon hd. ............,.........

SCREW-.I0-32 x 1fi6 pon hd. ....................

CLAMP-swilch coyer ................

llN E-f uel

FITTING-fuel oullet .........,......
S L E EV E-flex ible
INSERT<dopter ........................

GASKET-insert
GASKET-cement lo lonk
BODY-fuel slroiner w/bross noil ............

includes

FILIER-felt....
BUTTON
WASHER-flot.........
WASHER 

- 
flot .....

lo 56507

I I AA-55 't 9l
t2 AA-59456

13 A-59119

t4 59000

15 551 l0
t6 594sO

tlNE-oil .........

VALYE-check

PtcK-UP<it ...

S LE EV E-flex ible

GASKET ,............ ,. t

.. 1

.. I

1

@,

38

Alutays farnisb sdu) firod.el and serial flarnbq uhen orclering parts,

v

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



U

'v

HOMELITE CHAIN SAW MODEL 775 G

FIGURE 4 
- 

HANDIE, GR]P AND REED VALVE PARTS

Pod
No.

lndex No,
N6. Port Des.ription

N6-
Required

lnder
No. De:cription

I

2

3

I
5

6

7

8

9

lo
ll
12

l3
l1
l5
l6
17

l8

80573 SCREW-yi-20 x rfi6 hex hd. ....................
55103 PLATE-bumper

A-59175 HANDLE-wrop-oround (w/80308 screw)..
A-59174 HANDLE-flush-cut ....................

31734 ELBOW-conneclor...................
31733-l ADAPTER-stroighi ..............,...

* LlNE-choin oil (see fig. #1, index #lt)..
WASHER-%6 lock ....... .... ......

SCREW-r{6-t8 x 11/2 hex hd. ....................

STUD-fvel lonk (see fig. #6, index #I4
sTRAP .............
NUT-74-28 flex lock

SCREW-I0-32 x /a pon hd. ..

ADAPTER-reed volve

83003

80087

59347

8II30
80583

55932

55941 -l
55912
80658

AA-5528r
A-55954

72970
80560

55r04-3
A-59401

A-59070'

s9503
57919

810r 3

83009

s55s3-34
55946

55945

55933

551I6

551 46

55145

8058 I

80 82r

56282-A,

5628 r

80529

57917

PARTS LIST

5

1

I

I

I
I

I
2

2

2

2

2

3

I
I
4

8

I
I

21

22

23

21

24A

25

26

27

28

29

30

3t

32

33

34

35

36

37

JO

39

lncludes

SPRING-lock
SCREW-8-32 x /2 pon hd.

SHI EID-corburelor ..................

CARBURETOR ASSEMBI,Y-TiI. No. HL-l 8l-A
BRACKET-governor sprrng
REPAIR KIT-corburetor .............

GASKET SET-corburelor
NUT-y1-20 hex ...................

WASHER_r/ tock ..

GASKET<qrburelor

SPACER-reed odopter

GASKET ......,.................

CUSHION-hondle ...-

CLAMP-hondle, drive cose ...

SCREW-Y1-2O x 5/ hex hd. .

CUSHION-hondlc

I

7

I
,|

I

I

I

2

2

I

I

2

I
'|

I

I

I
2

t

I

I

I

55045-A
't9 AA,-55207

20 AA-55228

REED .. .._......

PIATE-reed
SCREW--4-40 x )i5 pon hd. ........................
GRIP-pistol w/pin ond 55372 felt ..........

ROD-throttle.......
lncludes

SPRtNG ...............

IRIGGER-Throtfle .

CO!ER-pislol grip
lncludes

LOCK-throltle ..

'I

,l

I

I

* 23818 CARBUREToR

24A-

AA-55282

Aluays furnisb sau rnodel and. serial nunrbel utben ordering parts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 775 G

)s 22

FIGURE 5 
- GEAR CASE AND SPROCKET PARTS

2.84:l Geor Rotio

il

t9

ry
20

27
26

v

\l

P

lndex
No.

Po.l
No.

Porl
No. Des.ription No,

Required
lnde:
No. Delcription No.

Requircd

I 81 t92
2 5sO36

3 58023

4 55123-C

5 58547 -2

6 A-58028
7 s6132
8 tA-58259
9 56',t33

lo 5587!
l l 8ilol
12 5&77
13 5s593-z
14 56076-1A
15 s6o7t
16 s6o71
17t

l8 56072

r9 56219-S

20 57350
2t 28922

22 +4-565i6
23 56070

24 8065r
25 8r r09

26 AA-55226-C

27 A-56580

56607

28 80548
29 55098

30 55099
3t 55100

32 55053-8

NUT 
- %-24 flex-lock

WASHER 
- 

clulch

COVER 
- 

clutch ................

SPRtNG ..........

sPlDER.._......_..
sHoE ..............

WASHER 
- 

thrust

CTUTCH DRUM (ond drive geor) 
- 

25 teeth
BEARING 

- 
drlye geor ..................

STUD 
- 

fuel tonk
NUT 

- %-20 flex-lock
WASHER 

- 
sprockef (outer) ........................

SPROCKET 
- 

Loorh, t1r" pitch
KEY 

- 
sprocket

WASHER 
- 

sprocket (inner) ........................
SPACEE 

- 
sprocket

CRANKCASE

I

I

I

I

I

2

I

I

I

I

1

2

I

I

I

SEAI" 
- 

formico .............
BEARING 

- 
boll .............

STUD 
- 

cronkcose lo coyer .........................
RING 

- 
retoining

DRIVEN GEAR 
- 

7l teeth

SHAFT 
- 

sprockel
SCREW 

- 
12-28 x 3/e flot hd., socket .........

NUT 
- 

l0-32, flex-lock
COVER 

- 
geor cose

lncludes
CAP 

- 
oil filler .................

, lncludes

GASKET 
- 

filler cop ............................
SCREW 

- 
binder hd., !el, topping ....

PTATE 
- 

window .............

WINDOW 
- 

ploslic

GASKET 
- 

"O" ring

GASKET 
- 

geor cose coyer ..................,.,.....

I

I

9

I

Irv
4
9

I

I

I

3

1

I

1

I

6

'A-57713-B -for breokt^lown see fig. #6, index #ll
fFor 3.57:l rolio, order A58260-21 teeth

fFor3.57rl rotio,order A4-56824-75 reerh

'*For 7 tooth, %jtl' pitch sprocket, order 7ll8l-l

Aluays lurnish sa& flodel and serial ilamber utheu ordering palts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



,,t)

7Aluays lurnisb saut mo&i and. serial nurnber utben ord'ering parts
+

.

HOMETITE CHAIN sAW MODEL 775 G

FIGURE 6- ENGINE ASSEITABTY

No,
lequircd

lndex Porl
No. No.

lndcx Porl
No- No. Dercription De.siplia No.

Requir;d

I
2

3

4

20

2t
22

23

21

E

31

35

36

37

38

39

56t97-S BEARING-mqin I

83-06I WASHER-lock, speciol thin 2

19238-A SCREW-moin beoring reloining 2

568rl RING-Pisron 2

A-59,(i9 PISTON ond PIN ..............--... I

I ncl udes

55095 R|NG-piston Pia reroining 2

1 A A-56068-A

5 57*5-A
6 25038

7 71530-5

8 81065-2

9 83009

to 55864
!f A-57713-B

t2 56t34
13 58020 r
14 57625-A

15 11738

16 55E71

17 57350
l8 55048-A
19 56109

EI,EMENT--ryire screen................

CYTINDER

I
I'

GASKET (included with spork plugl ..'...--.. I
SPARK PtUG-Chompion HO-8A ................ I
NUT-yl-28 hex ...........................-.........--... 1

WASHER-yr lock ........................................ 4

GASKET-cylinder ..................... I
CRANKCASE I

lncludes

SEA|--gorlock I
BOLT-guide bor {rhort} t
BOtT-guide bor (long! I
PIN-spirol, guide bor bolt .................. I

STUD-cylinder, fuel lonk

STUD-cover (see fig. #5, index #2O .. I
GASKET-cronkcose seoiing I
llNG--beoring reloining ..........-.............-... I

'supERsEoEs A-5938 coNNEcTtNG RoD

** 55196 BEARING

26 * A-583O3-A

2V r* 59351

28' 58095

29 A-58890-B

30 AA-72206

31 550/.9

32 81089-2

33 8301 I
A-55591

:U

55551-B P[ATE---odiusting ...'..-'..-............ I
81123 NUT*xJoik I

55552 P|N-juide bor odiusting I
80617 SCIEW--46-!8 x 2 rd. hd. I
56957-A PTATE-guidebor(outer)...'.....-..........-....... I

56956 PLATE-guidebor(inner)...'....--.'................ I

A-56558 Heol Domper Kif-Avoiloble on order

A-55900 Heol Domper Kil-Avoiloble on order

f,

f

SEE CATAOGTE
in 21650

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



WEIGHT, ENGINE ONLY

HANDLE BAR TYPE

CHAIN OILER TYPE AND CAPACITY

DRY FUEL TANK CAPACITY

MAGNETO

SPARK PLUG TYPE AND GAP
THROTTLE CONTROL

BEARINGS

CARBURETOR

INTAKE VALVE

ENGINE TYPE

BORE

STROKE

DISPLACEMENT

IGNITION TIMING

BREAKER POINT SETTING AND LOCATION
ENGINE SPEED

CHAIN SPEED UNDER LOAD

CLUTCH ENGAGING SPEED AND TYPE

FUEL AND MIXTURE

BAR SIZES

ATTACHMENTS

CHAIN

SPROCKET

FUEL FILTER

AIR FILTER

MUFFLER

22lbs.
flush-cut or wrop-oround iype completely
covered with non-slip vinyl
positive monuol, 6 oz. reservoir

48 ounces

high iension - woter ond dust proof
with protected coil
Chompion HOBA,.O25"
trigger in hondle
needle ond boll beorings
Tillotson oll position diophrogm wiih
integrol fuel pump ond fuel stroiner
four reed pyromid
single cylinder, two cycle, Ioop scovenged
2 3116"
135164"
5.8 cubic inches

34' B.T.D.C. Stqtic

.0.I5" - protected in seoled box under fhe rotor
no loqd 7500,lood 6000/6500
2.00 ro I roiio - 2000 f.p.r.
2.84+o I rotio - '1408 f.p.r.
3.57 to I rotio - 1120 f.p.r.
2600 RPM - 6 shoes double spring
centrifugol
outomotive regulor grode 112 pinl per
gollon (16:l)wiih Homelite 2 cycle oil
1 6, 19, 23, 28, 33, 38, 44, 50, 60,72
cleoring, utility ond bow guides

1f 2" pitch

8 tooth, 1f 2" pilch

oll position felt pick-up in fueltonk
wire mesh screen in corburetor
micro mesh

wire screen

775

PART NO 23799

tM464

HOMELITE
r@@! o,r,s'o,

PORT CHESTER, NEW YORK

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e




